Introduzione

Before you begin, make sure that your device is disconnected from any power sources and be sure that the battery has been removed. You'll need a Phillips #1 screwdriver and a black nylon spudger to complete this guide.

  1. Use a Phillips #1 screwdriver to remove the two 2.5x8mm screws on the back panel. Use a Phillips #1 screwdriver to remove the two 2.5x8mm screws on the back panel.
    • Use a Phillips #1 screwdriver to remove the two 2.5x8mm screws on the back panel.

  2. Place the plastic spudger in the slot. Using the flat side of the spudger pry the back panel upward and off. Do not be afraid to use a bit of muscle, as the panel does not come off without some force.
    • Place the plastic spudger in the slot. Using the flat side of the spudger pry the back panel upward and off.

    • Do not be afraid to use a bit of muscle, as the panel does not come off without some force.

  3. Spedizione gratuita per tutti gli ordini superiori a 100 US$ o contenenti un Kit Attrezzi Pro Tech!

    Sfoglia il Nostro Negozio
  4. Remove each of the four (4) 2.5x8mm screws that anchor the hard drive using a Phillips #1 screwdriver. Remove each of the four (4) 2.5x8mm screws that anchor the hard drive using a Phillips #1 screwdriver. Remove each of the four (4) 2.5x8mm screws that anchor the hard drive using a Phillips #1 screwdriver.
    • Remove each of the four (4) 2.5x8mm screws that anchor the hard drive using a Phillips #1 screwdriver.

  5. Use the plastic spudger to remove the hard drive conductive tape by lifting the black clasp holding it down, then pulling the conductive tape toward the left to remove it.
    • Use the plastic spudger to remove the hard drive conductive tape by lifting the black clasp holding it down, then pulling the conductive tape toward the left to remove it.

    • It does not take much force to remove the conductive tape. Remove it gently so that you do not damage it.

  6. Place the plastic spudger underneath the  hard drive at the indicated position. Use the spudger along with your other hand to gently remove the hard drive.
    • Place the plastic spudger underneath the hard drive at the indicated position.

    • Use the spudger along with your other hand to gently remove the hard drive.

Conclusione

To reassemble your device, follow these instructions in reverse order.

Un'altra persona ha completato questa guida.

Kyla Ward

Membro da: 19/03/2018

495 Reputazione

4 Guide realizzate

Team

Baylor, Team S5-G5, Williams Spring 2018 Membro di Baylor, Team S5-G5, Williams Spring 2018

BU-WILLIAMS-S18S5G5

3 Membri

5 Guide realizzate

Aggiungi Commento

Visualizza Statistiche:

Ultime 24 Ore: 4

Ultimi 7 Giorni: 16

Ultimi 30 Giorni: 102

Tutti i Tempi: 951